
https://manuals.plus/m/203fd6c24689fe2a82e6b8ae847ed6b45e65a114af2fb2fb28eae6a8ac25cb58










Page: 1



Page: 2



Page: 3



Page: 4



Page: 5



Page: 6



Page: 7



Page: 8



Page: 9



Page: 10



Page: 11



Page: 12



Page: 13



Page: 14



Page: 15



Page: 16



Page: 17



Page: 18



Page: 19



KEY NO. PART DESCRIPTION SPEC QTY

1 Base Frame Rear 1

2 Base Frame Front 1

3 Stand Vertical Frame Front 1

4 Butterfly Support 1

5 Upper Frame 1

6 Support Rear 1

7 Guide Rod Rear 2

8 Top Frame 1

9 Front Press Base 1

10 Front Press 1

11 Support Front 1

12 Seat Support 1

13 Leg Developer 1

14 Foam Frame 1

15 Top Connecting Frame 1

16 Base Connecting Frame 1

17 Backrest Support 1

18 Butterfly L 1

19 Butterlfy R 1

20 Pulley Case 2

21 Front Press Base 1

22 Adjustable Shiver Bar 2

23 Foam Rod 1

24 Pulley Bracket 1

25 Adjustable Pulley Bracket 236x101x3 4

26 Bushing Ø30xØ25.5x3 2

27 Seat Pad 360x250x430x65 1

28 Backrest Board 366x520x65 1

29 Adjustable Backrest Board R290xR240x6 1

30 Decorative Plate R287xR243x1.5 1

31 Decorative Plate R125xR80x1.5 1

32 Decorative Plate R85xR45x1.5 2

33 D Washer Ø38x3 2

34 Silk Shaft Ø12x131xM8 2

35 Silk Shaft Ø10x30xM8 2

36 Front Cover 272x107x90x2 1

37 Weight Stack Cover 1793xR91.5x1 2

38 Upper Cable L=4305 1

39 Connectable Cable L=3580 1

40 Butterfly Cable L=5600 1

41 Lock Knob 1

42 Lat Bar 1

43 Shiver Bar 1

44 Lock Knob 1

45 Cover Cap 21xM18x1.5x18 2

46 Pin Axle Ø16x106 2

47 Spring Ø12.4xØ1.2x38.2 2

48 Chain Joint 08A(12.7) 2

49 Lock Knob M18xØ10 1

50 Rack Liner 90x45x5 1

51 Foam Roll Ø125xØ22x215 6

52 Bar End Ø38xØ9x8 2

53 Selector Rod Ø25x563 (19+1) 1

54 Top Weight Plate 230x65x72 1

55 Weight Plate 250x100x25.4 (10LB) 19

56 Weight Plate Sticker 10LB - 200LB 1

57 Weight Selector Pin 1

58 Nylon Strap Iso-Handle L=245mm 2

59 Ankle Strap 1

60 6-Joint Chain 6 2

61 10-Joint Chain 10 1

62 15-Joint Chain 15 1

63 Hook Ø8 8

64 Decorative Ø37.5x6.5x19 4

65 Wheel Ø27x24 3

66 Small Pulley with Bearing Ø72xØ10 5

67 Pulley Ø96 20

68 Bearing 6004 4

69 Bearing 61905 4

Page: 20



KEY NO. PART DESCRIPTION SPEC QTY

70 Hole Circlip 25 2

71 Brushing Ø25xØ10.5x12 10

72 Brushing Ø25xØ20Ø12.2x10 6

73 Brushing Ø38xØ34xØ25x22 4

74 Handle Ø20x114 4

75 Handle Ø27.5x3x135 4

76 Small Pulley with Bearing Ø50xØ10 1

77 End Cap ■ 25 4

78 End Cap Ø32 4

79 End Cap Ø50 2

80 End Cap PT50x100 2

81 Slide Guide PT50x100/PT40x80x147 1

82 Rubber Stopper Ø30xØ25x30 1

83 Rubber Stopper Ø62xØ24.5x25 4

84 Rubber Stopper Ø45x40 1

85 Floor End Cap PT145x95x9 4

86 Foam Baffle Ø68x5.7 6

87 Foam Inner Baffle Ø70xØ26x9.5 6

88 End Cover Ø50x5.7 4

89 Spring Washer 10/336HV 2

90 Spring Washer 12 4

91 Washer 8 18

92 Washer 10 98

93 Washer 12 15

94 Washer Ø25x11x2 1

95 Nut M8 3

96 Nut M10 43

97 Nut M12 6

98 HEX Bolt M10x25 4

99 HEX Bolt M10x45 13

100 HEX Bolt M10x65 11

101 HEX Bolt M10x70 5

103 HEX Bolt M10x75 2

103 HEX Bolt M10x90 1

104 HEX Bolt M10x115 3

105 HEX Bolt M10x125 2

106 HEX Bolt M10x140 6

107 HEX Bolt M10x145 5

108 HEX Bolt M12x20 1

109 HEX Bolt M12x30 2

110 HEX Bolt M12x130 2

111 HEX Bolt M12x145 2

112 Allen Bolt M8x16 8

113 Allen Bolt M8x25 6

114 Allen Bolt M8x45 3

115 Allen Bolt M10x16 4

116 Allen Bolt M10x30 1

117 Allen Bolt M10x95 2

118 Hexagon Socket Countersunk Head Screws M8x20 10

119 Hexagon Socket Countersunk Head Screws M6x10 6

120 Philips Screw M4x6 8

121 Set Screw M6x6 4

122 Philips Screw M6x16 1

123 Allen Bolt Ø20xM8x12 4

124 Floor End Cap PT170x107x15 2

125 Foot Plate 1

126 Rack Liner 70x45x5 2

127 Magnet Ø25xØ5x4 2

128 Bushing Ø25xØ16x12.2x5 2

129 Philips Screw M5x12 8

130 Philips Screw M4x10 6

131 Allen Bolt M10x55 1

132 Upper Frame 2

133 Lower Frame 2

134 Plate 30x14x3xM4 4

135 Regulating Shaft Ø25x75 1

136 Cable L=1180 1

137 Spacer Sleeve Ø30x2x8 2

138 Retaining Ring Ø38xØ29.2x14.5xM6 4

Page: 21



KEY NO. PART DESCRIPTION SPEC QTY

139 Locking Frame 1

140 Pulley Bracket 1

141 HEX Bolt M12x135 2

Allen Wrench 6# 1

Allen Wrench 5# 2

Allen Wrench 4# 1

Allen Wrench 3# 1

Page: 22


